OS ez GT15HZ6003/8—Y 3%y N (T-Rex600NF)  ERIREHEAE
GT15HZ600 CONVERSION KIT (for T-Rex600N) INSTRUCTION MANUAL

ZOPIRGTI5HZ600 av—VavFyvhakE
WEFWeRESE FoLkHhNESEVETY,
COMESAZSELCBRADSIELLBHEN L
W, FEeGT15HZE00TY Y VEtBAED &b TTHR
<FEEW,
HBIEDOWT
GT16HZ600AIY/N—Y 3%y MEALIGNE®D
T-RexB800Nitrov) —XicGT15HZ600 %4 # 9 55
CHELFYRTT, 20mmOBAETL —LETYY
VREHE A YR F O RAIC L D S TRELIE
EARERULET, FeAVUIVERIVIVEERT S
S KD ERAINAGS Y Z AR DERNTRETY,
FERATRERB U TOMTT,

*T-Rex600Nitro Pro

+T-Rex600Nitro V2 Limited Edition
*T-Rex600Nitro DFC
600NitroPro®ig &l LLR—4—0Ow RICED 113
FPYFOA—FT—2ay 7oy NBEUTFHEEEAD
T ALIGNSEIEOEIDHL TLAR—9—FP— L% GRS
AEEHBENTEL,

Yy IE

ALV TL—L X2

TREAZL—K X1

SIVYURIVS X2

EZA VR T 22T X1

SAV A=Y TREBR7 UV x2 (DDLF-105077 )
cHT— x4 (TVYYIFYHN—EUSFE)
CIVVVEMIFRU M4x15 44K
CIVIVRUYRRGIHAL M3x8 84

Pic. 1

AR S
Bottom Plate

E=A ¥ 22T
Pinion Gear 22T

Control Shatt Bearing
no— S jod
Collar i !*

TV kB HRL

TTTITITT

Engine Mount Fitting Screws

SRUE

IVIVRTVR
Engine Mount
R

1it]

T VBfFa0 Engine Mounting Screws

ABOUT THE PRODUCT

GT15HZ600 CONVERSION KIT is essential to
mount GT15HZ600 in ALIGN T-REX600N series
helicopters. The 2.0 mm-thick rigid frames and
the 22T pinion gear matching to the engine
characteristics enable smooth and steady
engine operation. By converting the power
source to the gasoline engine, you can cut down
the fuel cost significantly.

This conversion kit is applicable to the below
helicopters.

* T-Rex600 Nitro Pro

* T-Rex600 Nitro V2 Limited Edition

¢ T-Rex600 Nitro DFC

In case you own T-REX600 Nitro Pro, the existing
Anti-rotation Bracket fitting to the elevator rod is not
usable. You are requested to purchase the ALIGN
genuine machined Elevator Arm and fit it to the kit.

THE CONVERSION KIT INCLUDES:

e Main Frame x 2 pcs

e Bottom Plate 1 pc

e Engine Mount 2 pcs

® Pinion Gear 22T x 1 pc

e Control Shaft Bearing x 2 pcs (DDLF-1050Z7)

¢ Collar x 4 pcs (for fitting the engine fan cover)

® Engine Mounting Screws (M4 x 15) x 4 pcs

» Engine Mount Fitting Screws (M3 x 8) x 8 pcs
(See Pic. 1)

USSR ERY
= GT15HZ600
o XTI —T =R JGT15HZ
+ ALIGN ##IET-Rex700N-DFCH

LYY 7Y hI—y [H7TNBOT11XXT] x1
*ALIGN #1ET-Rex600NH

TV I7y AZILE[HNEO60T] x1
Necessary items other than the kit

o GT15HZ600 W/PowerBoost Pipe GT15HZ
(OS code # 38173)

* GT15HZ600 (OS code # 38170)
e PowerBoost Pipe GT15HZ (OS code # 72148000)

¢ ALIGN Engine Fan Cover Set for T-REX700N-DFC
(ALIGN code # H7NBO11XX)

¢ ALIGN Metal Engine Cooling Fan for T-REX600N
(ALIGN code # NH86060)

Main Frame

Main Frame

BFOEHIIT ASSEMBLING

1) 7L—LDOHTURED ZETWEY,

AT TEBRD DRI AA Y TL—LERRATL— D
7z #800-1000F DT RR~/R—ERHWTHITVUED
E{T>TTFEW U —REDY — RRA R LTI TL
FHTEMNBDERTT,

1) Deburring

Deburr and chamfer all the edges of the main frames
and the bottom plate with #800 — 1000 sand papers
before starting the assembling, otherwise servo lead
wires and other electrical wires may be damaged by
being rubbed by the sharp edges.

2INT T OBUF S

BEESEIC BORT YT EAALVTL—LICED
NHETERICERVIRF UV T OTIZVIENTL
—ALDHAHERL ESIEED I TTEI W TL—ADFA
EVAVETHIURD Z92L  ASIIDHITMNITA
FLEREESAZAVWTANBVEICTZERNT
U&do

2) Fitting the bearing

Fit the bearing in the main frame as shown in Pic.2.
Chamfer the edge of the mounting hole to fit the bearing
easily in it. Do not put the bearing inside out. The
flange side should fit to the outer side of the frame.
Apply instant glue around the bearing to avoid its
coming off.

Pic. 2 ] ge

y

%) Limited Edition V2 KU DFCIfEbhTV3
AYMA—-NW2v 7 AI7—RB7L—LDEHH2.0mm
ERD ERATELADETOTERULTTEW,
Note: ALIGN original Control Shaft Collars for
T-REX600N Limited Edition V2 and T-REX600N DFC
are unusable with this conversion kit because
thickness of the main frame is 2mm. Use the collars
in the conversion kit.

3Ly IUR IV OB
BEESEILCIVIVIIVNEAC Y TL—LICED
BES Iy NIV M EROBNSHDETALDT
FEORUMIX8ICTHD HFTT L,

3) Installing the Engine Mount

Install the engine mounts as shown in Pic.3.

There is no left and right since they are the same parts.
Fix them with M3 x 8 screws (included).

4) 7L —LDFAHILT

BEOHEBESE LT —LOBEPITET>TTS
W BEICRYIGRIEY L — LR 7> MRV ALIGNHEIE
HNG104T)ZEXD (4172 Z & A TREIRIBAT (B DB TT
BUEEDNS 7L —LX UV MRILNERDG T2 LES
WHLET,

4) Assembling the Main Frame

Read the helicopter instructions to assemble the main
frame. The Frame Mounting Bolt (ALIGN code #
HN6104) can be put in the holes circled in Pic. 4.

Pic. 4

B)IRNAT L — b DHRfHF
FYMNBORNLATL—MMoBAENHDES . EHE
ZEGT16HZ600(c BT BPD-08 Ry I E# T
EZRTCWMOMHFTTE N,

5) Fitting the Bottom Plate

Fit the bottom plate as shown in Pic.5.
The PD-08 pump, which is included in GT15HZ600
engine set, should be mounted on the position shown
below. The bottorn plate is asymmetric.

] '

[5)] b DVE Syid0):1 05 (72

BRRIDT Sy FRIDE /—INDEZAEFERD
AUREOE=AYEF22T) el Ed, chickb¥
TLEOEABN 7.72 £420DET,

6) Fitting the Pinion Gear
Remove the normal pinion gear from the clutch bell and

replace it to the 22T pinion gear to make the gear ratio
7.72 (See Pic.6).

Pic. 6

N7—Iv7o77 cBuLT
TIVIVICEDMFEI— U7 7UEALIGND S A
T3 VRGBS TVWBT-Rex800NRITY Yy 7P X%
JLBLHNBOBOT) 2 ERA TS LW RBHO T 7 %R
Tl LDGHMERED A LT,

7) Cooling Fan

Use the optional ALIGN Metal Cooling Fan for
T-REXB00N (ALIGN code # HN6060) to get better
cooling performance.



8y — w7 77 HIN—IcEALT
T-RexB00NIENBT 2T =YV T 770 hN—3ERT
BCENTEEE o

ZOAVIN—Ta %y MET-Rex700N-DFCEBITYIY
TPV HI—HTNBO1 1 XXT)EERT2L5 RN
TWETOTHRCBAESHALTTIVFfeFv
LY =073 0%y IS 2ENZEID I > TFF
LAEWESIELTTEW,

SFEOHZ—(HEA)NET — U T TP hIN—=ETL— LD
A TERLUED,

8) Cooling Fan Cover

T-REX600N original fan cover is not usable with this
conversion kit because the conversion kit is designed to
fit with the engine fan cover for T-REX700N-DFC
(ALIGN code # H7NBO11XX).

File off the area of the fan cover, which contact the
carburetor and the plug cap.

Put the 4 pcs of collar (included) in between the fan
caver and the main frame.

QI I DEEEHY ) RIGmICTIRUET,

kO REy v RPREICERLTWAYY YT 1 —
TEAVUVICH G UEIESBLTTEW. 0.5 8HY
Uy BB 1 — 7 AR ¢ 2.0mm(28382100) £/ id.
ME$3.0mm(28382200) & F BN E L HAICEL
TWET,

9) Replacing the fuel tubes

Replace all the fuel line silicon tubes to gasoline-proof
tubes. We recommend O.S. fluororubber tube 1.D. 2.0
mm (OS code # 28382100) or 1.D. 3.0 mm (OS code #
28382200).

10175 —DEUTF

AA VT —LIFIG-0514 7 T4 — 21T 2HPH
HOET . RESECISVvTEERLTEUHNIZ{T>T
TEWATFAI—DINATYY 3V A—REFATVT
EERALT7L—LEBEELTTEW,

10} Igniter

Fit the igniter to the main frame slot with INSULOK ties
as shown in Pic.7. Fix the high tension ignition cable to
the main frame. (See Pic.8)

1NIVIVOER

SER U7 —L%Fy MGT15HZ600%#H LET,
ROV IVEMRL MAX16EFRLTIVI VY
TYMEIV IV EREHULTTEW.GT15HZ6001dY >
VB ABERER>TWETMEE S ETE
HREUERICID I ET>TTFE0,

11) Mounting the engine

Mount GT15HZ600 in the assembled frame with CS M4
x 15 screws (included).

The engine mount holes are slotted to make it
adjustable. (See Pic.9)

12)x8y M —mRIZELT

Z2O0vMVAOY —RETL —LAORDRBEICEHULE
FoRAY MU —RETL—LORAINSERTI LI
FoTHEEDF v EV ETHT BT EANTES,

12) Throttle servo

The throttle servo is to be fit from the inside of the main
frame in the slot as shown in Pic.10.

By doing so, the servo does not contact the body cabin,

o ABOARO—RBEMERMT CHRFI B LERESNTVET,
® ABOABCOWCIE, BRBEROLD T EELICETTIBENBDET,
o ARROHR FHA VELURPRORABCOWTIE BREL LD FELER S 2GSV T,

BENTERE LIS U OBHIEWD, &/S— VIZHEIE
AMIEICHMTIT S TWEH, S—EREET>T T
[

Check once again all th

e alignment and loose screw

after completing the assembling.
(See Pic. 11, 12)

ugiz ;: & & Description fit& (M)
72520001 [A1>7L—A GT156HZ6003/X—=Y3>Fy k(180 [RF7Y>S1{Af+] | Mainframe GT15HZ600 Conversion Kit (1pc.) w/Bearing 1pc. | 10,000
72520006 NPy GT15HZ600a/N\—Y a> v (2 ) Bearing GT15HZ600 Gonversion Kit (2pcs.) 800
72520002 pRhATZL—k GT15HZ600aV/8\—VgvF vk (1#) Bottomplate GT15HZ600 Conversion Kit (1pc.) 6,000
72520003 |ty ov b GT15HZ600V/8—Y g%y M1 {A) Enginemount GT15HZ600 Conversion Kit (1pc.) 1,600
72520004 |E=A>F7 GT15HZ600/8\—I'3 %y ~(1{@) Piniongear GT15HZ600 Conversion Kit (1pc.) 2,000
72520005 (15— GT15HZ6000/X—=Y 3% w k (418) Collar GT15HZ600 Conversion Kit (4pcs.) 1,000
79871110 [ty oy NRfFR L M3x8(104KA) Engine Mount Fitting Screw M3x8 (10pcs./Set) 300
79871415 [TV I VERL M4x15(104FA) Engine Mounting Screw M4x15 (10pcs./Set) 400

FRTMEEEBUE T, WROLHFELHR EEFEET I ENBOET,

hitp://www,0s-engines.co.jp

Cex

The specifications are subject to alteration for improvement without nolice.

0.5.ENGINES MFELOLTO, 6-15 3-Chome Imagawa Higashisumiyoshi-ku

Osaka 546-0003, Japan TEL, (
FAX. (

06) 6702-0225
06) 6704-2722 © Copyright 2014 by O,S. Engine Mlg. Co,, Ltd. All righls reserved.

INEBERNSE ntip//www.os-engines.co.jp

T548-0003 XRBAEEXSNISTHE-15 TiE (06)6702-0225 (18} FAX (06)6704-2722

60070970 011400



